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Incidence and epidemiology

1 h Lnscl anaibndi

py with (MoAbs) targeting
cytotoxic T lymphocyte-associated antigen 4 (CTLA4) and the
programmed death-1 receptor (PD-1) and its ligand PD-LI has
become standard of care for an increasing number of indications
(Table 1). Therefore, an increasing number of patients will be
exposed to these drugs with a chance of developing toxicities
from these Depending on the i checkpoint
that is targeted, the incidence of toxicity varies, Toxicities from
immune checkpoint inhibitors (ICPis) can be divided into infu-
sion reactions and immune-related adverse events (irAEs) or ad-
verse events of special interest (AEoSI). The latter will be the
subject of these Clinical Practice Guidelines. Any organ or tissue
can be involved, although some irAEs occur much more com-
monly than others. The most frequently occurring irAEs affect
skin, colon, endocrine organs, liver and lungs. Others are very in-
frequent, but may be very serious, even lethal, such as neuro-
logical disorders and myocarditis,

Ipilimumab-associated immune-related toxicities

irAEs from ipilimumab, anti-CTLAM4, at a dose of 3 mg/kg, have
been documented to occur in 60%—85% of patients 1, 2], mostly
grades | and 2, but between 10% and 27% of patients develop

grade 3 to 4 toxicities, and 2.1% ipilimumab-related deaths have
been reported in the first phase 11 trial [1]. The onset of these
toxicities varies but usually starts within the first 8 10 12 weeks
of initi of [an ple of onset of adverse events
(AEs) upon ipilimumab treatment is depicted in Figure 1], with
skin toxicities often being the first to develop. These toxicities are
dose-dependent as no grade 3 to 4 AEs were observed at a dose of
0.3 mg/kg ipilimumab, whereas these toxicities increased to 30%
with a dose of 10mg/kg [3]. In the adjuvant setting with ipilimu-
mab 10 mg/kg followed by a maintenance dose, the recorded
grade 3 10 4 irAE rate was 41.6%, and the grade 5 irAE rate
1.1% [4).

PD-1/PD-L1 blockade immune-related toxicities

The most frequently reported AE with anti-PD-1/PD-L1 is
fatigue. Incidence of fatigue, of which the pathogenesis is poorly
understood, across single drug studies, is 16%-37% for anti-PD-1
and 129-24% for anti-PD-L1 [5]. Only in a minority of patients
fatigue can be attributed to hypothyroidism. High-grade toxic-
ities from anti-PD-1 (either nivolumab or pembroli b) are
less common than for the CTLA4 blocking agent ipilimumab.
For nivolumab, any treatment-related AE was documented
in 74%-85% of patients, with 129%-20% being grade 3 and 4
|2, 6, 7] for metastatic melanoma patients, 58% and 7%, respect-
ively, for advanced cisplatin refractory squamous non-small-cell
lung cancer (NSCLC) (8], 69% and 10%, respectively, for meta-
static cisplatin refractory non-squamous NSCLC [9] and 79% and
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Cinétique des effets indésirables

A

== Rash, pruritis
Liver toxicity

== Diarrhea, colitis

== Hypophysitis

Toxicity Grade
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Types d’évenements indésirables liés aux
mmunotherapnes iIrAES :

IrAEs frequents et moins

frequents:

Cutané
Gastro-intestinal
Hépatique
Pulmonaire
Endocrinien
Rare:
Neurologique,
pancréatique,
rénal,
oculaire,

o howhE

Y

oints clefs:

1. Les cellules T peuvent attaquer
presque n’'importe quelles cellules -
tout nouveau symptome est suspect!

2. Les cellules T ne vont pas s’arréter
avec le traitement—-> nous devons les

(o

\ contrecarrer!

~

/




Liste des signes d’'alarme des IrAE:

Organe Signhes ou Laboratoire d’Alarme
Poumon dyspnée, diminution de la saturation en 02, toux, sibilances

diarrhée, douleur abdominale, hématochésie, mucite, constipation, iléus,

Gastro-intestinal , . :
nausée, vomissement, perte de poids

Hépatique élévation des transaminases, de la cholestase, bilirubine, ictére

Rénal péjoration de la créatinine, protéinurie, troubles hydro-électrolytiques

Endocrine céphalée, fatigue, déshydratation, choc, changement de comportement,
troubles électrolytiques, hypotension, troubles du rythme cardiaque

Neurologique neuropathie sensitive ou motrice, confusion, faiblesse musculaire

Peau rash, prurit, excoriation

Yeux inflammation des tissus de I'ceil (conjonctivite, uvéite, , épisclérite), trouble

visuel, déficit du champ visuel

Général Fievre, fatigue




L'exemple des irAE Cutané

Présentations cliniques : dermatose neutrophile maculopapuleuse, papulopustuleuse, dermatose
neutrophile aigué fébrile (syndrome de Sweet), dermatite folliculaire ou urticarienne.

IRAEs séveres : phemphigoide bulleux, syndrome de Stevens Johnson, nécrolyse épidermique
toxique (syndrome de Lyell)

Toxicité pour les muqueuses : éruption lichénoide, mucite buccale, gingivite, syndrome de type
sicca.

Vitiligo

Diagnostics différentiels : 1. Infections : Gale, infection par les poux ou piglres d'insectes
2. Central : maladie hépatique (bilirubine), renale paranéoplasique

Examens : évaluation cutanee, biopsie cutanée, tests de la fonction rénale et hépatique, tryptase et
IgE.

Les éruptions cutanées sont plus fréquentes avec le pembrolizumab (39 %), suivi du nivolumab (34
%) et de l'ipilimumab a 21 %. Vitiligo 10 % avec le pembrolizumab et 2 % avec l'ipilimumab



Exemple d’effets indésirables cutanés




Grading des irAEs cutanés

© copyright 2003 Regents of the University of Michigan



CLINICAL PRACTICE
GUIDELINES

Immune-related
skin toxicity

ICPi-related toxicity:
Management of skin rash/toxicity

Recognised skin AEs include:

Most common: Erythema, maculopapular and
pustulopapular rash

Rare: TEN, Steven-Johnson syndrome
and DRESS

Vasculitis may also be present with purpuric rash

Symptom Grade

r 3\
Grade 1:

Skin rash, with - >

Management escalation pathway

Avoid skin irritants, avoid sun exposure,
topical emollients recommended

Topical steroids (mild strength) cream

Assessment and
Investigations

~ a
Physical examination
Exclude other causes,
e.g. viral iliness, infection,

© 2018 ESMO. All rights reserved. esmo.org/Guidelines/Supportive-and-Palliative-Care/Management-of-Toxicities-from-Immunotherapy

or without symptoms, 3 ; s : :
< 10% BSA od +/- oral or toplcalvantthlstamlnes for itch other drug rash
Proceed with treatment \ J
.
e N
Grade 2: Supportive management, as above -
Rash covers Topical steroids (moderate strength) cream od or (potent) Consider geﬁm;tology
10-30% cream bid +/- oral or topical antihistamines for itch referral and skin biopsy
of BSA Proceed with ICPi treatment
. J
Withhold ICPi
Topical treatments as above (potent)
(" Initiate steroids: if mild to moderate 0.5-1 mg/kg
Grade 3: prednisolone od for 3 days then wean over 1-2 weeks; As for grade 1
Rash covers > 30% or if severe IV (methyl)prednisolone 0.5—-1 mg/kg Dermatology review
BSA or grade 2 and convert to oral steroids on response, Consider punch biopsy
with substantial wean over 2—4 weeks and clinical photography
symptoms Recommence ICPi at G1/mild G2 after discussion
with patient and consultant
-
Grade 4.
Skin sloughing
> 30% BSA with IV (methy)prednisolone 1-2 mg/kg el o W
: :sscécr;at}]edr:gm%toms Seek urgent dermatology review Punch gi}é)psy
eb?dermafdetégh;]peunr?)‘ Discontinue ICPi treatment Clinical photography
. S



Un autre exemple : les iIrAEs gastro-intestinales

Symptomes: 1. Diarrhée sous forme d'augmentation de la fréquence des selles 2. colite :
douleurs abdominales, le c6lon descendant est le site le plus fréquent

Diagnostic différentiel: 1. infections, y compris les infections manifestes (bactériennes,
virales, fongiques)

Examens: coloscopie avec biopsies pour chaque diarrhée de grade 2 ou saignement rectal,
CT seulement si douleurs abdominales séveres et/ou signes de péritonite, diarrhée
persistante ou > de grade 2 : Eliminer l'infection. C. Difficile, cultures de selles, parasites

Plus frequent avec CTLA4 (5-8%), moins avec le couple PD-1/PD-L1 1-3%.
Pathologie: infiltration neutrophile et lymphocyte

Gravité : peut entrainer une perforation.

e “o,
o
o) ‘o



Coloscopie IrAE: endoscopie montrant des
ulceres profonds




CLINICAL PRACTICE
GUIDELINES

Immune related
gastrointestinal
toxicities

ICPi-related toxicity: Management
of diarrhoea and colitis

fLoperamide 4 mg first dose then 2 mg

30 minutes before each meal and after each
loose stool until 12 hours without diarrhoea
(max 16 mg/day)

Steroid wean duration:
Moderate: wean over 2—-4 weeks
2Severe: wean over 4-8 weeks

"Steroids > 4 weeks: Consider PJP prophylaxis,
regular random blood glucose, VitD level, start
calcium/VitD supplement

Symptom Grade

Management escalation pathway

Assessment and Investigations

Steroid wean duration:
- Moderate: Wean over 2—4 weeks
- Severe: Wean over 4-8 weeks

Steroids > 4 weeks:

Consider PJP prophylaxis, regular
random blood glucose, VitD level,
start calcium/VitD supplement

No improvement
in 72 hours or worsening

\/

Infliximab 5 mg/kg

(if no perforation/sepsis/TB/hepatitis/NYHA lll/IV CHF)

Can repeat 2 weeks later

Must have had flexsigmoido/colonoscopy prior

Other immunosuppressive treatment options:
MMF 500-1000 mg bid or tacrolimus

Review diet (e.g. nothing by mouth, clear fluids, TPN)
Early surgical review if bleeding, pain or distension

[ i ; i i Baseline Investigations: FBC, UEC i
Mild (G1): i.e. < 4 liquid stools per Symptomatic Mx': Oral fluids, E aseline L’}’ES‘E?;P“{‘;-TS » UL,
day over baseline, feeling well b loperamide, avoid high fibre/lactose diet - microscm;y for’ s
L ICPi can be continued b I parasites, culture, viral PCR, Clostridium
61 and ists > 14.d 62 and difficile toxin and cryptosporidia
3 — and persists > 14 days or G2 an e )
Moderate (G2): .e. 4-6 liquid stools persists for > 3 days or worsens 3 Culture for drug-resistant organisms )
per day over baseline or abdominal
pain or blood in stool or nausea * -
or nocturnal episodes Outpatients: Baseline tests as above
Outpatient management if appropriate Prednisolone"” 0.5-1 mg/kg (non-enter- CO"XE;" in cals;‘of a?dominal (%isc?i{nfort:
If unwell, manage as per severe ic coated) or consider oral budesonide ominal X-ray for signs of colitis
L ICPi to be withheld J 9 mg od if no bloody diarrhoea > Exclude steatorrhea
Do not wait for sigmoidoscopy/ Book sigmoido/colonoscopy (+/- biopsy)
( ] colonoscopy to start Contact patient every 72 hours
Severe (G3/4): i.e. Repeat baseline bloods at outpatient review
> 7 liquid stools per day \ )
over baseline or No improvement in 72 hours or
'fft“’(';‘;d;s‘e‘;"t'g"n worsening or absorption concern - N
Requires hospitali . : Inpatients: Test as above, including
e(;t:‘llrjesisomr:la ullslfi:]on * sigmoido/colonoscopy
infection excluded At IV (methyl)prednisolone? 1-2 mg/k Consider CT abdomen/pelvis, repeat
X ; clinician il ki Abdominal X-ray as indicated
ICPi to be withheld discretion Gastroenterology input and ensure > Daily FBC. UEC. LFTs. CRP
\. J sigmoido/colonoscopy is requested aily FbL, UEL, Lils,

Medications: (Methyl)prednisolone 1-2 mg/kg IV
Loperamide 4 mg first dose then 2 mg

30 minutes before each meal and after each loose stool
until 12 hours without diarrhoea (max 16 mg/day)

© 2018 ESMO. All rights reserved. esmo.org/Guidelines/Supportive-and-Palliative-Care/Management-of-Toxicities-from-Immunotherapy




CLINICAL PRACTICE
GUIDELINES

Immune related
gastrointestinal
toxicities

Gl toxicity of ICPis — management,
follow-up and long-term implications

Summary of recommendations

Management

Treatment with antidiarrhoeals, fluid and electrolyte supplementation, if

AL e required, and ICPis can be continued

Persistent grade 2 / severe grade
3-4/ grade 1-2 with alarm
symptoms

ICPi discontinuation and initiation of systemic corticosteroids
(1to 2 mg/kg IV daily)

Responding (within 3-5 days): switch to the oral form, treatment
Response to IV corticosteroids tapered over 8-12 weeks
Not responding: switch to infliximab 5 mg/kg (unless contraindicated)

Colonic perforation

{ulth o without Itrsshdotnal aboses) Emergency subtotal colectomy with ileostomy and endoscopy

Follow-up and long-term implications
Corticosteroids or infliximab treatment does not affect response and OS of patients treated with ipilimumab

Reintroduction of ICPi in patients previously experiencing enterocolitis is associated with a high risk of
relapse - discuss on an individual basis

© 2018 ESMO. All rights reserved. esmo.org/Guidelines/Supportive-and-Palliative-Care/Management-of-Toxicities-from-Immunotherapy




CLINICAL PRACTICE
GUIDELINES

Immune related
gastrointestinal
toxicities

Gl toxicity of ICPIs (most commonly

observed with anti-CTLA-4 alone or
anti-CTLA-4 + anti-PD-1/PD-L1)

Summary of recommendations

Most common symptoms

Main biological abnormalities

Ruling out infection and cancer
as causes

Further investigations

Diarrhoea, abdominal pain, hematochezia, weight loss, fever and
vomiting, mouth ulcers, anal lesions and extra-intestinal
manifestations

(Upper Gl symptoms and endoscopic lesions have been reported)

Anaemia, increased serum CRP and low serum albumin levels

Bacterial enteropathogens and Clostridium difficile toxin content of
stools and investigation of G| metastases

Flexible endoscopy can confirm the diagnosis of enterocolitis

© 2018 ESMO. All rights reserved. esmo.org/Guidelines/Supportive-and-Palliative-Care/Management-of-Toxicities-from-Immunotherapy




CLINICAL PRACTICE :
CHIDELINES

Anti-PD-1

Diarrhoea, nausea/vomiting and abdominal pain, with a median time to

Common symptoms symptom onset of 3 months

Immu ne related Normal mucosa through mild erythema to severe inflammation and
g aStromteStln a| Endoscopic findings 'hnstolog'lcal ﬂndlngs lnclgde Iamma propria expansion, villus pluntlng,
intra-epithelial neutrophils and increased crypt/gland apoptosis
toxicities y
» Acute colitis
Gl toxicity of ICPIs (most commonly Different patterns » Microscopic colitis
observed with anti-CTLA-4 alone or of Gl irAEs «  Upper Gl involvement
anti-CTLA-4 + anti-PD-1/PD-L1)  Pseudo-obstruction

Combined anti-CTLA-4 and anti-PD-1 antibodies

With this combined treatment, pancreatitis and small bowel enteritis, which may be visible on CT
scan, require ICPi treatment discontinuation and initiation of immunosuppression

m © 2018 ESMO. All rights reserved. esmo.org/Guidelines/Supportive-and-Palliative-Care/Management-of-Toxicities-from-Immunotherapy




Comment grade-t-on les toxicités?

CLINICAL PRACTICE
GUIDELINES

Immune related
gastrointestinal
toxicities

ICPi-related toxicity: Management
of diarrhoea and colitis

TLoperamide 4 mg first dose then 2 mg

30 minutes before each meal and after each
loose stool until 12 hours without diarrhoea
(max 16 mg/day)

Steroid wean duration:
'Moderate: wean over 2-4 weeks
2Severe: wean over 4-8 weeks

"Steroids > 4 weeks: Consider PJP prophylaxis,
regular random blood glucose, VitD level, start
calcium/VitD supplement

Symptom Grade
p

Mild (G1): i.e. < 4 liquid stools per
day over baseline, feeling well

ICPi can be continued

per day over baseline or abdominal
pain or blood in stool or nausea
or noctumal episodes

Outpatient management if appropriate
If unwell, manage as per severe
ICPi to be withheld

Severe (G3/4): i.e.
= 7 liquid stools per day
over baseline or
if episodes within
1 hour of eating
Requires hospitalisation
and isolation until
infection excluded
ICPi to be withheld

At
clinician
discretion

Steroid wean duration:
- Moderate: Wean over 24 weeks
- Severe: Wean over 4-8 weeks

Steroids > 4 weeks:

Consider PJP prophylaxis, regular
random blood glucose, VitD level,
start calcium/VitD supplement

Management escalation pathway

Assessment and Investigations

\ J B
s - — D G1 and persists > 14 days or G2 and
Moderate (G2): i.e. 4-6 liquid stools persists for > 3 days or worsens

Infliximab 5 mg/kg
(if no perforation/sepsis/TB/hepatitis/NYHA lIlIV CHF)

Can repeat 2 weeks later

Must have had flexsigmoido/colonoscopy prior

Other immunosuppressive treatment options:
MMF 5001000 mg bid or tacrolimus

3\ ; iqations: )
Symptomatic Mx": Oral fluids, g Basefine lLrpl‘iShcha;IO{\grg BC, UEC,
> loperamide, avoid high fibre/lactose diet . ’ /
Stool microscopy for leucocytes/ova/
parasites, culture, viral PCR, Clostridium
difficile toxin and cryptosporidia
L Culture for drug-resistant organisms )
* Outpatients: Baseline tests as above
Prednisolone’” 0.5~1 mg/kg (non-enter- Conls\kd‘fr ir}::}s;.of aa)“mi":'o‘:igg?g‘:“t
ic coated) or consider oral budesonide 3cb e Reoled' o J
9 mg od if no bloody diarrhoea > Exclude steatorrhea
Do not wait for sigmoidoscopy/ Book sigmoido/colonoscopy (+/- biopsy)
colonoscopy to start Contact patient every 72 hours
Repeat baseline bloods at outpatient review
\. J
No improvement in 72 hours or
worsening or absorption concern ~ N\
Inpatients: Test as above, including
* sigmoido/colonoscopy
: . g Consider CT abdomen/pelvis, repeat
“:; (r:;thylt)pwldnlglom:’ 1d2 mg/kg > Abdominal X-ray as indicated
astroenterology input and ensure ;
sigmoido/colonoscopy is requested Daily FBC, UEC, LFTs, CRP
Review diet (e.g. nothing by mouth, clear fluids, TPN)
2 Early surgical review if bleeding, pain or distension
No improvement
[ in 72 hours or worsening J ~ <

Medications: (Methyl)prednisolone 1-2 mg/kg V
Loperamide 4 mg first dose then 2 mg

30 minutes before each meal and after each loose stool
until 12 hours without diarrhoea (max 16 mg/day)

© 2018 ESMO. All rights reserved. esmo.org/Guidelines/Supportive-and-Palliative-Care/Management-of- Toxicities-from-immunotherapy




- N\ i Sevgre (G3/4): i.e. 1
Moderate (G2): .e. 4-6 liquid stools 27 m"ggﬂﬁ day
Lot e
or noctumnal episodes 1 hour of eating
: T = Outpatient management if at italisati
gl Lty iy Farwl, o por s oo
ICPi can be continued _ IGE1 3 be wilhieid ) ICPi 1o be withheld
- =g
Moins de 4 selles De 4 a 6 selles liquides par Plus de 7 selles liquides par
liquides par jour de jour de plus que d’habitude jour de plus que I'habitude
plus que I'habitude, Ogddes_dolu'eurs . ou si épisode de diarrhée se
sensation de bien abdominales ot sang dans produit 1 heure apreés le
atre qénéral les selles ou nausée ou renas
9 épisode nocturne P
\ Grade 1 ) \ Grade 2 ) Grade 3 Grade 4
Léger Modéré

Grave Tres grave




Quel est le role infirmier pour le patient sous

immunotherapie ?

Education
des
patients

Partage de
I'information
avec l'equipe
multidisciplinaire

Soutien
psychologique

Patient
0 09

Evaluation,

Evaluation surveillance,
des gestion
résultats d'événements

indésirables liés au
traitement

Adapted from Tariman. Clin J Oncol Nurs. 2015;19:548. Slide credit: Clinicaloptions.com

Traduction libre


http://www.clinicaloptions.com/

Formation et compétences

As the use of immunotherapeutic
agents increases in single-agent and
multimodality treatment regimens,
oncology nurses face the challenge

Immunotl

Administr. Principes d’administration

of administering and caring for

patients receiving new and unique ; ) ;

agents. Oncology Nursing Society Oncology Nursing Society recommejhidations

clinical staff and clinical nurses

collaborated to produce a set of Kathleen Wiley, RN, MSN, AOCNS®, Kristine B. Lef

recommendations to educate nurses Lisa Wall, PhD, RN, Abigail Baldwin-Medsker, M§ v = V4
involved with the monitoring of pa- Lisa Marsh, BSN, MA, RN, CCRP, and Diane Bani S e C u r | te
tients receiving immunotherapy on

administration procedures and safe E&

handling of these agents to ensure =

patient and staff safety and to reduce
risk of error. The recommendations
are meant to provide clinical nurses
with a framework on which to build

Ithough many unknownsg/ ommendations, and a process to ensure
about immunotherapi patient safety (ONS, 2015). The same posi-
exist, the base of litera- tion holds true for immunotherapy agents.
ture om administration ONS recommends that nurses have a fun-

policies and procedures for adminis- considerations, antici- damental knowledge of the class of im-
tering new treatment modalities. pated side effects, and treatment strate- munotherapy the patient is receiving, as

gies for immuno-oncology is broadening.  well as knowledge of specific agents and
AT AGLANCE However, little has been published regard-  protocols to follow, and apply this knowl-

Wiley, K., LeFebvre, K. B., Wall, L., Baldwin-Medsker, A., Nguyen, K., Marsh, L., & Baniewicz, D. (2017). Immunotherapy Administration. Clinical
journal of oncology nursing, 21(2).




Administrations

Les réactions a la perfusion avec des checkpoints inhibiteurs
sont tres rares.

Déclare pour 10 % des patients.

Habituellement bénigne : arréter la perfusion et
recommencer a un rythme plus lent.
Pas de stéroides : les premédications ne sont pas

necessaires.

Comme pour toute perfusion, survelllez attentivement et
ayez des medicaments d'urgence a portée de la main.

clinicaloptions.com (
) ‘c


http://www.clinicaloptions.com/

Evaluation clinigue du patient

Exemple : toxicites gastro-intestinales.

Evaluation des sighes et symptomes associes : faiblesse,

fatigue, fievre, perte d'appétit, amaigrissement significatif (>5%)

ou anormalement trop rapide, deshydratation extra (pli cutane,

hypotension) et intracellulaire (soif, sécheresse c

modification ©

consistance, 0

e la frequence des selles et moc

ouleurs abdominales.

es mugueuses),

Ification de leur



Evaluation clinique du patient

Identifier : anomalies sanguines, déshydratation, cause
Infectieuse, signes de perforation intestinale (douleurs,
ballonnements)

Réle d’éducation therapeutique pour le patient : besoin de
créer un vrai partenariat. Le patient et sa famille sont en
1€ ligne.




Voies respiratoires e

Détresse respiratoire, toux Systeme endocrinien
Signes ou symptdmes tels que : fatigue, maux de

téte, modification de I'état psychique, résultats

~

Foie ™ manifestent de tests _fongtiqnnells_ de la thyroide
Augmentation des valeurs \ et/ou de biochimie serique )
hépatiques, ASTA, ALAT ou
bilirubine totale ) 4 Reins N
Symptomes tels que : sang dans
les urines, élévation de la
I créatinine sérique, diminution de
Gastro-intestinal N la quantité d'urine /
Diarrhée, colite, maux d’estomac,
sang dans les selles ) " . ™
Symptomes tels que
e ™ Démangeaisons, eruption
Systéme nerveux \ cutané y
Neuropathie, Maux de téte, Sensation ®
de vertige, Faiblesse musculaire, : °.
Phénomenes de paralysie ofe

N / °




CAS CLINIQUES
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Cas de patient :
 Atteint de melanome Stage IV

* Traités par ipilimumab /
nivolumab combo




CAS CLINIQUE n°1

Patient agé de 56 ans sans co-morbidités associees.

Résection d'un melanome nodulaire ulcéré de Breslow 10 mm, pre-
auriculaire gauche au 04/16 avec ganglions Iymphathues
cliniguement palpables, confirmés par une biopsie. Excision large
avec parotidectomie superficielle et lymphadéenectomie radicale le
04/16: 12/55 ganglions positifs, effraction capsulaire, chirurgie RO
BRAF WT, NRAS muté.

Stade initial pT4b pN3 MO

03/16 : rechute clinique avec récidive au niveau de l'oreille gauche et
des joues.

Atteinte multiple de ganglions lymphatiques ipsi- et contra-lateraux
avec meétastases surrénaliennes, hépatiques, pulmonaires et

0SsSeuses. |
i (%
o
. ® o



CAS CLINIQUE n°1

-03.2016: apparition de lésions
pigmentées dans la méme region.
-PET-CT 22.03.2016:

metastase loco-regionale
ipsilatérale, confirmée par biopsie

[20.06.2096 ,12:23:22']




CAS CLINIQUE n°1

 Du 14.6.16 au 05.07.16, le patient a recu comme traitement :

* Ipilimumab 3 mg/kg + nivolumab 1 mg/kg 3w (Checkmate-
067 regimen)

« Patient presente des diarrhees 4 a 5 fois par jour ainsi que des
nausees de grade 2.

« 11.07.2016: a la colonoscopie le diagnostic est etabli:
» Colite modérée



CAS CLINIQUE n°1 / Questions

* Quel est le grade des diarrhees ?

Grade 2

* Quel tableau clinique pour des nausées de grade 2 ?
Réduction des apports alimentaires sans perte de poids

* Quelles surveillances infirmieres pour ce patient ?

Nombre selles par 24h, changement d'aspect ?, signes
déshydratation ?, douleur abdominale associée ? Diminution du
poids ?, fatigue ? Autres symptomes ?

2 s



CONCLUSION ET PRISE EN CHARGE

Conclusion: Diarrhées de grade 2

Traitement :

Dexamethasone 8 mg/day

48h apres: aucune amélioration (13.07.2016)
Dexamethasone 12 mg/day

24h apres: aggravation des symptoms (14.07.2016) > grade 3

Evolution:

Hospitalisation. 1.V hydratation, culture de selles, Methylprednisolone 125 mg i.v
Arrét des diarrhées apres 24h

Rechute de diarrhée apres 48h et aggravation jusqu'au grade 4

Nouvelle colonoscopie: colitis — Mayo 2



CAS CLINIQUE n°2

« Mme M, 72 ans atteinte d'un mélanome T4 N1 diagnostiquée en novembre 2012.

« Présentation initiale : Lésion T4 du pied gauche, résequée en méme temps que le
pied gauche.

« 2013 : atteinte inguinale récurrente ; en cours d'essai clinique avec inhibiteur du
BRAF par voie orale.

« Participation a 3 essais cliniques supplémentaires avant de decider de prendre une
pause dans le traitement

- 2018 : masses pelviennes bilatérales, chacune > 4 cm, causant des douleurs, plus
2 nouvelles |ésions hépatiques

* Feévrier 2018 : debut du traitement par l'ipilimumab (Yervoy®)

 Premier cycle relativement bien toléré d'ipilimumab : elle s'est seulement plainte de
fatigue avec des rougeurs et des démangeaisons de la peau.

« Pas d'éruption cutanee visible, mais les démangeaisons sont inconfortables pour
elle.

. ) [ ) 0
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http://www.clinicaloptions.com/oncology

CAS CLINIQUE n°2

* Lors de la deuxieme dose, les laboratoires montrent une
Insuffisance rénale légere et une légere anémie; les
signes vitaux et le poids sont stables.

 Que consellleriez-vous a la patiente vis-a-vis de son
réegime de soins a domicile ?

* Quels sont les EI les plus susceptibles de se developper
au cours de ce deuxieme cycle d'ipilimumab ?

.. ) [ ) 0
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http://www.clinicaloptions.com/oncology

CAS CLINIQUE n°2 / reponses

* Le traitement peut étre administreé.

* Conselllez-lui de boire plus d'eau. Elle peut également
bénéficier de mesures pour ses démangeaisons, comme des
topiques, des antihistaminiques oraux ou des stéroides. Les
antihistaminiques oraux de deuxieme génération, comme la
loratadine, peuvent étre benéfiques.

* || est important de surveiller de pres le développement de la
colite, car cet effet indésirable est plus susceptible de survenir
entre le deuxieme et le troisieme cycle de l'ipilimumab.

clinicaloptions.com Traduction libre E ) A (]



http://www.clinicaloptions.com/oncology

CAS CLINIQUE n°2

* Au retour de sa troisieme dose d'ipilimumab, son éruption
cutanée s'aggrave.

* Présence d’éruption papuleuse sur la poitrine, le dos et

es bras avec des démangeaisons I'empéchant de dormir
a nuit.

* Devrait-elle recevoir la troisieme dose d'ipilimumab ?

* Quelles seraient les potentielles interventions a mettre en
place pour la gestion de cet EI?

@
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CAS CLINIQUE n°®2

 On a determiné gu'elle avait une éruption cutanée de grade 2 et on
lui a donne une creme stéroide de puissance moderée a utiliser. A
ce stade, il n'y avait pas de lésions bulleuses ni de desquamation.

« La patiente devrait recevoir son troisieme traitement par
'Ipilimumab. L'éruption cutanée est encore relativement mineure et
peut étre traitée sans interruption du traitement. Si I'éruption cutanee
orogresse de facon significative (p. ex., présente des vésicules ou
des lesions bulleuses, entraine une desquamation), on peut utiliser
des stéeroides a forte puissance et interrompre temporairement le
traitement. Une fois amélioré, l'ipilimumab pourrait étre repris.

. ) . . [ ) 0
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CAS CLINIQUE n°2

* Elle a complété les 4 cycles d'ipilimumab sans aggravation de son
éruption cutanée.

e L'éruption cutanée a persisté pendant plusieurs semaines apres
‘administration de l'ipillimumab avec des démangeaisons et

ordlures de la peau.

e Est-ce que c'est normal ?

* Les éeruptions cutanées peuvent durer des semaines ou des mois
apres l'administration de l'ipilimumab et, a I'occasion, elles peuvent
se manifester de nouveau. Continuez a prodiguer des soins acces

sur la gestion des symptomes.
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CONCLUSION ATELIER

» La clef de la prise en charge réside dans la detection
precoce des effets secondaires.

* Reconnaitre et grader la toxicité Role clef

* Enjeux dans I'education au patient, utilisation des PRO
CTCAE ( évaluation des symptomes reportés par le
patient lui-méme) : voie d’avenir pour les soins infirmiers.

https://healthcaredelivery.cancer.qov/pro-ctcae/pro-
ctcae french (belgium france switzerland).pdf



https://healthcaredelivery.cancer.gov/pro-ctcae/pro-ctcae_french_(belgium_france_switzerland).pdf

Pour aller plus loin, quelgues liens

clinicaloptions.com/oncology
nttp://www.inpractice.com/Textbooks/Oncology-Nursing.aspx
nttps://www.esmo.org/Guidelines

nttps://www.esmo.org/content/download/151567/2718664/file/
Clinical-Practice-Guidelines-Slideset-Toxicities-
mmunotherapy.pdf

nttps://www.ncbi.nim.nih.gov/pmc/articles/PMC5412150/pdf/A
PJON-4-127.pdf

nttps://www.cancer.gov/research/key-
Initiatives/immunotherapy?redirect=true



http://www.clinicaloptions.com/oncology
http://www.inpractice.com/Textbooks/Oncology-Nursing.aspx
https://www.esmo.org/Guidelines
https://www.esmo.org/content/download/151567/2718664/file/Clinical-Practice-Guidelines-Slideset-Toxicities-Immunotherapy.pdf
https://www.ncbi.nlm.nih.gov/pmc/articles/PMC5412150/pdf/APJON-4-127.pdf
https://www.cancer.gov/research/key-initiatives/immunotherapy?redirect=true
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